
UNIVERSAL PICKUP CHASSIS
1:10 SCALE 

RWD

M
R

P
A

U
LM

CLICK  to follow

CLICK  to download

CLICK  to follow

Build volume
220x220x100

https://www.youtube.com/channel/UCNyF_FtJU-gumnDC--ffWHQ
https://cults3d.com/en/3d-model/game/universal-pickup-chassis
https://www.instagram.com/mrpaulm/


M
R

P
A

U
LM

THE BODY KITS FOR THIS CHASSIS
- designed specifically for this chassis
- lightweight and durable 
- with active headlights
- the body is divided into parts for printing in different colors 

DOWNLOAD

https://cults3d.com/en/3d-model/game/ford-f-150-raptor-body-kit-1-10

https://cults3d.com/en/3d-model/game/ford-f-150-raptor-body-kit-1-10


M
R

P
A

U
LM

DIMENSIONS - MILLIMETERS

UNIVERSAL PICKUP CHASSIS / SCALE 1:10 

MRPAULM



Bill of materials

Fasteners

•	 Nut M2 - 24 pcs.
•	 Nut M2.5 - 8 pcs.
•	 Nut M3 - 4 pcs.
•	 Screw M2x12 DIN912 - 24 pcs.
•	 Screw M2.5x8 DIN7985 - 46 pcs.
•	 Screw M2.5x14 DIN7985 - 42 pcs.
•	 Screw M2.5x25 DIN7985 - 11 pcs.
•	 Screw M3x8 DIN7985 - 11 pcs.

Components

•	 ESC 80A - 1 pc. 
•	 Engine brushed 550 type 27-80T - 1 pc. 
•	 Battery Li-Po 2S - 1 pc. 
•	 Transmitter kit - 1 pc.
•	 Servo MG996R - 1 pc.
•	 Shock absorbers - 8 pcs.
•	 Tires 1.9 inch - 4 pcs.

Specs

•	 Scale - 1:10
•	 Drivetrain - RWD

*The plastic and 3D printing settings that I used are indicated. You are free to use any other plastic and 3D 
printing settings based on your own experience. 

Ball bearings

•	 Ball bearing 6900 2RS 10x22x6 - 5 pcs. 
•	 Ball bearing 688 2RS 8x16x5 - 1 pc. 

4

M
R

P
A

U
LM

Plastic*

•	 eSun ePLA-Matte tangerine - Buy
•	 eSun ePLA-CF black - Buy

https://aliexpress.ru/item/1005001446700361.html?spm=a2g2w.orderdetail.0.0.571f4aa6cgcpTZ&sku_id=12000016140432561
https://aliexpress.ru/item/1005005145064251.html?sku_id=12000031843881599&spm=a2g2w.stores.seller_list.10.713156efJMNH18
https://aliexpress.ru/item/32950272850.html?sku_id=10000000483563461&spm=a2g2w.productlist.search_results.7.22cf2bceVjgKwl
https://aliexpress.ru/item/1005002492080867.html?spm=a2g2w.orderdetail.0.0.75214aa6r0x6VA&sku_id=12000020858538094
https://aliexpress.ru/item/32355876966.html?sku_id=52029574448&spm=a2g2w.productlist.search_results.0.724721db0bkoK8
https://aliexpress.ru/item/32608821015.html?spm=a2g2w.orderdetail.0.0.7d8f4aa6jC4Z7y&sku_id=59289900889
https://aliexpress.ru/item/32339499140.html?spm=a2g2w.orderdetail.0.0.19394aa6FYkBLz&sku_id=12000028352161976
https://www.esun3d.com/epla-matte-product/
https://www.esun3d.com/epla-cf-product/


Step 1.  
Fasten and glue the frame 
parts together
 3D printing settings

 Material - PLA
 Layer - 0.12-0.2 mm 
 Wall - 3 mm
 Infill - 20% Zig Zag

Use dichloromethane to 
glue the parts together

Frame_2

Frame_1

Frame_3

M
R

P
A

U
LM

5

Screw M2.5x8 DIN7985
8 pcs.

Nut M3
4 pcs.

Screw M2.5x14 DIN7985
8 pcs.



Step 2.  
Assemble the rear axis

 3D printing settings

 Material - PLA
 Layer - 0.12-0.2 mm 
 Wall - 1.6 mm
 Infill - 100%

Use dichloromethane to 
glue the parts together

Ball bearing 6900 10x22x6
3 pcs.

Gear_42T

M
R

P
A

U
LM

6

Rear_Axis

Rear_Hub_R

Nut M2
12 pcs.

Rear_Hub_L



Step 3.  
Fasten joints to the axle body

M
R

P
A

U
LM

7

Screw M2.5x25 DIN7985
3 pcs.

Rear_Axle_Body_1

Joint_Long_2pcs

Joint_Short_2pcs

 3D printing settings

 Material - PLA
 Layer - 0.12-0.2 mm 
 Wall - 1.6 mm
 Infill - 100%



Step 4.  
Assemble the rear axle

M
R

P
A

U
LM

8

Screw M2.5x14 DIN7985
4 pcs.

 3D printing settings

 Material - PLA
 Layer - 0.12-0.2 mm 
 Wall - 1.6 mm
 Infill - 100%

Rear_Axle_Body_2



Step 5.  
Assemble the engine parts

M
R

P
A

U
LM

9

Engine 550 type

Engine_Bracket

Gear_7T

 3D printing settings

 Material - PLA
 Layer - 0.12-0.2 mm 
 Wall - 1.6 mm
 Infill - 100%

Ball bearing 688 8x16x5

Screw M3x8 DIN7985
2 pcs.



Step 6.  
Fasten the engine assembly to 
the rear axle

M
R

P
A

U
LM

10

Screw M2.5x8 DIN7985
6 pcs.



Step 7.  
Fasten the bracket to the rear axle

M
R

P
A

U
LM

11

Screw M2.5x25 DIN7985
4 pcs.

Rear_Suspension_Bracket

 3D printing settings

 Material - PLA
 Layer - 0.12-0.2 mm 
 Wall - 1.6 mm
 Infill - 100%



Step 8.  
Fasten the rear axle to 
the chassis

M
R

P
A

U
LM

12

Screw M2.5x14 DIN7985
2 pcs.

Screw M2.5x8 DIN7985
4 pcs.



Step 9.  
Fasten shock absorbers 
to the chassis

M
R

P
A

U
LM

13

Screw M2.5x25 DIN7985
4 pcs.

Shock absorber
4 pcs.

Nut M2.5
4 pcs.



Step 10.  
Assemble the steering

M
R

P
A

U
LM

14

Screw M2.5x14 DIN7985
2 pcs.

Steering_Bracket_2

Nut M2.5
2 pcs.

Steering_Joint_2pcs

Ball_joint_4pcs

Steering_Bracket_1

Screw M2.5x8 DIN7985
2 pcs.

 3D printing settings

 Material - PLA
 Layer - 0.12-0.2 mm 
 Wall - 1.6 mm
 Infill - 100%



Step 11.  
Assemble front suspension

M
R

P
A

U
LM

15

Screw M2.5x14 DIN7985
16 pcs.

Front_Suspension_Bracket

Screw M2.5x8 DIN7985
12 pcs.

Front_Suspension_Bracket_2pcs

Shaft_2pcs

Steering_Knuckle_L

Ring_2pcs

 3D printing settings

 Material - PLA
 Layer - 0.12-0.2 mm 
 Wall - 1.6 mm
 Infill - 100%

Ball bearing 6900 10x22x6
2 pcs.

Shock absorber
4 pcs.

Joint_Bottom_2pcs

Joint_Top_2pcs

Nut M2
12 pcs.

Front_Hub_L



Step 12.  
Fasten front suspension to 
the chassis

M
R

P
A

U
LM

16

Screw M2.5x14 DIN7985
6 pcs.



Step 13.  
Assemble servo

M
R

P
A

U
LM

17

Screw M3x8 DIN7985
5 pcs.

Servo_Bracket

Servo MG996R

Servo_Arm

 3D printing settings

 Material - PLA
 Layer - 0.12-0.2 mm 
 Wall - 1.6 mm
 Infill - 100%



Step 14.  
Fasten servo assembly 
to the chassis

M
R

P
A

U
LM

18

Screw M2.5x14 DIN7985
4 pcs.



Step 15.  
Fasten battery to the chassis

M
R

P
A

U
LM

19

Screw M3x8 DIN7985
4 pcs.

Battery_Plate

Battery 2S Li-Po

 3D printing settings

 Material - PLA
 Layer - 0.12-0.2 mm 
 Wall - 1.6 mm
 Infill - 100%



Step 16.  
Mount ESC and receiver to the chassis. 
Use WAGO connectors to connect wires 
of  engine and the ESC. 
(!!only if you have different connectors on 

engine and ESC)

M
R

P
A

U
LM

20



Step 17.  
Fasten body bracket 
to the chassis

M
R

P
A

U
LM

21

Screw M2.5x8 DIN7985
2 pcs.

Front_Body_Bracket

 3D printing settings

 Material - PLA
 Layer - 0.12-0.2 mm 
 Wall - 1.6 mm
 Infill - 100%



Step 18.  
Fasten beam to the chassis

M
R

P
A

U
LM

22

Screw M2.5x8 DIN7985
12 pcs.

Beam_Front

Beam_Rear

 3D printing settings

 Material - PLA
 Layer - 0.12-0.2 mm 
 Wall - 3 mm
 Infill - 10-20% Zig Zag



Step 19.  
Mount wheels to the chassis

M
R

P
A

U
LM

23

Rim_Rear_2pcs

Tire 1.9 inch
4 pcs.

Rim_Front_2pcs

Screw M2x12 DIN912
24 pcs.

 3D printing settings

 Material - PLA
 Layer - 0.12-0.2 mm 
 Wall - 1.6 mm
 Infill - 100% Zig Zag



WELL DONE

UNIVERSAL PICKUP CHASSIS

M
R

P
A

U
LM

end
CLICK  to followCLICK  to download CLICK  to follow

https://www.youtube.com/channel/UCNyF_FtJU-gumnDC--ffWHQ
https://cults3d.com/en/3d-model/game/universal-pickup-chassis
https://www.instagram.com/mrpaulm/

